MOHAWK

MADE IN THE USA

TURF PACKAGE

OPTION EQUIPMENT MANUAL
MODELS

SYSTEM-IA/LMF-12/TP-16/ TP-18

[

[

]

[

]|

L

=

MOHAWK RESOURCES LTD.

MOHAWK INDUSTRIAL PARK
65 VROOMAN AVE. P.O. BOX 110
AMSTERDAM, NY 12010

TOLL FREE : 1-800-833-2006

LOCAL : 1-518-842-1431

FAX : 1-518-842-1289

INTERNET: www.MOHAWKLIFTS.com
E-MAIL: service@ MOHAWKLIFTS.com

Turfpack 12-1-2015.D0C 12/1/2015
PART # 601-800-XXX




TURF PACKAGE

INSTALLATION AND SETUP INSTRUCTIONS

WARNING
USE OF THE TURF PACKAGE DECREASES THE
LIFTING CAPACITY TO 4000 LBS. TOTAL ( 1000
LBS. PER ARM.)

REMOVE THE FOUR 1-3/8” NYLON LOCK NUTS
FROM THE SWING ARM STUDS. ( TOP SIDE
ONLY ) THESE WILL BE REPLACED BY THE
FOUR 1-3/8“ JAM NUTS PROVIDED. See Figure 1

1-3/8"NYLON LOCK NUT
REPLACE WITH
1-3/8" NYLON JAM NUT
am

| =
Z |

u O

Figure 1

PLACE THE TURF KIT ARM STOP WELDMENTS
INTO PLACE ON THE CARRIAGES AT EACH
ARM PIN LOCATION.

USING THE FOUR 1-3/8” NYLON JAM NUTS,
ASSEMBLE THE ARM STOP WELDMENTS TO
THE CARRIAGES. See Figure 2

0y
1 3/8 JAM NUT — @‘

ARM STOP WELDMENT — RN

FILE: MAN150

Figure 2

TIGHTEN THE ARM RETAINING BOLTS THAT
SURROUND EACH SIDE OF EACH ARM UNTIL
THEY ARE SECURE.
TIGHTEN THE ARM LOCKING BOLT ON THE
TOP OF THE ARM UNTIL ARM IS SECURE
FROM ROTATION. See Figure 3

| “‘I\

|

1 ARM LOCKING

I BOLT
i
|
L
{
AL

/ ARM RETAINING BOLT
/f i (TYP BOTH SIDES OF ARM)

Figure 3

REMOVE THE LIFTING PADS FROM THE
SLIDERS. PLACE THE FOUR LIFT PLATFORMS
INTO PLACE AT THE END OF EACH SLIDER ON
THE LIFT. NOTING APPROACH DIRECTION,
PLACE THE SIX APPROACH RAMPS INTO
PLACE ON THE LIFT PLATFORMS. See Figure 4.

Figure 4

RAISE LIFT AND INSTALL HAIRPINS AT THE
BOTTOM OF EACH LIFTING PAD PIN TO
SECURE PADS TO ARMS. See Figure 5.

Figure 5



TURF PACKAGE

PARTS LIST
) -
a FILE: MAN151
8 1)
[T
L]
9 Vor( 10 ( 12) MAN153

ITEM# PART # DESCRIPTION QTY
012-011-081 | ARM LOCK ASSEMBLY REF

1 012-011-080 | ARM LOCK WELDMENT 4

2 012-011-126 | ARM LOCK BUSHING 4

3 600-640-194 | BOLT, HEX HEAD, 3/4 — 16 NF X 1” LG, GRS 4

4 600-710-014 | WASHER, FLAT, 1 3/8 4

5 600-640-005 | BOLT, HEX HEAD, 1/2 — 13 NC X 1 1/2 LG, GR5 8

6 600-690-017 | NUT, LOCK, JAM, 1 3/8 — 12 NF 4
XXX-XXX-XXX | PAD ASSEMBLY REF

7 012-011-009 | RAMP WELDMENT 6

8 012-011-084 | LIFT PLATFORM WELDMENT ( SYS IA/ LMF-12/ TP-16) 4

9 009-011-135 | TURF PAD PIN (FOR SYS IA) 4

10 012-011-128 | TURF PAD PIN (FOR LMF-12/TP-16) 4

11 601-800-091 | DECAL, 1000 LB MAXIMUM CAPACITY PER ARM 4

12 600-890-005 | HAIR PIN, ¥ DIA 4




|

(11 _ ——

TURF PACKAGE

Y4 ) 4 -
8l-dL ‘9l-dL
‘21-4NT HOA

o < < M A
VI W31SAS
d04

¥80-110-C10 w FI&I—I no vlal—l
‘CL-dINT 8 VI WILSAS
NO S1IM 44Nl H04




MEEED A4 S — O | g 20 A B0 U €9 B0 LA e n.“u_-_nh.lsﬂ..!ll.. iﬂa.lﬂ. e Eu-...:.n b (|
zﬂssqlhntiﬁr p—— - -4 o HII."_“:B.."!I-.- 2 ibions o UGS S R GRVINDS WAL
"0LTS30HNOSIHMMVHON | 2% | 2 "N E TN | v oo o v s | TR VNGOG 30 TOON
b _ MOLLSTHIS 3 3NN Ladd | WALl
v eI Maostd L | 79-110-210 | ¢ NOILIO3YId HOYOYdddY % N —_ QK

: O = = % 91—dl ‘TI—4NT

4 180-110-210 | €

ATBHISSY 2O0T WYY ¢
eva v st 0w ) () VI W3LSAS NO
N Zi-g/c 1 wa01 ‘o | 50070697009 | ¥

PO

E (nvr) aN z1-8/c 1 woo1 ‘unw | 41070697009 | S | ‘ \mu |N \V\ k&bl&

© =

4 #0001 "138v1 LUIVIVI WOWIXYN 460-008-109 | 9 LS

£10-060-009 (V1 W3ISAS ¥03)

£i-110- <

? Mid ava suns | S€11107600 i SIS ¥04 0,03 (¥) @
14 vIo /1 NId divH £00-068-009 | 8

010-060-009 (81-d1/91-d1/3W1 ¥03) S ﬂ
14 | Nid Gve 4801 gzi-110-cio | & 0 - - = 8

=X - | gy

TURF PACKAGE

.Q~ MIA Nid HOv3 1V dAl @ " “ \I
43 'w3ans \@ A@/
PG N

3015440 o

™~ JAISNIVN
/NM\ h 30Is 1INN ¥3MOd

1Y3SNI GNV § SW3Ll (Z) HIM

FOVINNYD ¥3d
‘NMOHS NOILISOd OINI £ WiLl ® £ Wil (1) L\
Y. M3IA 33
JOVId3Y¥ ® ¥ SWiLl (2) IAONIY

JON3IYF43Y SV 91—dl NO MOT3I8 NMOHS LIX H8N1

SHO |S1/43] ‘aay 8i~dL ‘Z ‘31370S80 Si-dl ‘} @

aAdv | a8 L NULIIERT anx




TURF PACKAGE
MAXIMUM CAPACITY

1000 POUNDS PER PAD




